



Test Report

No.: 70.431.26.14209.01

Date: 2026-05-26

Applicant: PIXLIP GmbH
Address: OTTO-HAHN-STRASSE 11, 40721 HILDEN DEUTSCHLAND
Product Name: PIXLIP FLOOR
Model No.: FLOOR
Description: Modular exhibition flooring system made of EPP
Material: Expanded Polypropylene (EPP)
Receipt Date of Sample: 2026-05-12
Date of Testing: 2026-05-12 ~ 2026-05-26
Sample Submitted: The sample(s) was (were) submitted by applicant and identified.
Test Result: Refer to the data listed in following pages

Test Item

1. Burning behaviour

Conclusion

B_{fl}-s1



TÜV SÜD Certification and Testing (China) Co., Ltd. Shanghai Branch
Testing Center

Prepared by:

Jenny

Jenny Yao
Project Handler

Authorized by:

Steven

Steven Xu
Technical Reviewer




Note:

- (1) The TÜV SÜD Certification and Testing (China) Co., Ltd. "General Terms & Conditions" applied. Any use for advertising purposes must be granted in writing. This technical report may only be quoted in full. This report is the result of a single examination of the object in question. It does not imply a general statement regarding the quality of products from regular production. For further details please see "Testing, Certification, Validation and Verification Regulations", chapter A-3.3. For full version, please visit: EN : <https://www.tuvsud.cn/zh-cn/resource/terms-and-conditions---en> ; SCN: <https://www.tuvsud.cn/zh-cn/terms-and-conditions> ; TCN: <https://www.tuvsud.com/zh-tw/terms-and-conditions>
- (2) Sample and (or) material information is provided by the client. TÜV SÜD assumes no responsibility for verifying the accuracy, appropriateness and (or) completeness of the information provided by the client.
- (3) The testing results are only valid for the sample tested.
- (4) The test report shall not be reproduced except in full, without the written approval of the laboratory.
- (5) Disclaimer Measurement Uncertainty:
Unless otherwise agreed upon, Pass or Fail verdicts are given based on the measured values without any considerations of measurement uncertainties. Please note, every test method has a measurement uncertainty which has been evaluated by the laboratory according to ISO/IEC 17025 requirements. By taking measurement uncertainties into account it might happen that measured values can neither be assessed as Pass nor as Fail.



Description of Tested Subject:

Sample	Description	Photo
001	PIXLIP FLOOR	





Test Report

No.: 70.431.26.14209.01

Date: 2026-05-26

Test Result(s):

EN 13501-1:2018 Fire classification of construction products and building elements- Part 1: Classification using data from reaction to fire tests

1. EN ISO 9239-1:2010 Reaction to fire tests for floorings —Part 1: Determination of the burning behavior using a radiant heat source

1.1 Sample details

Specimen size	1050mm×230mm
Thickness	About <u>24.0</u> mm

Precondition	Temperature (°C)	Humidity (%)	Duration
	23±2	50±5	Adjust to constant weight

1.2 Test results

Specimen	Direction 2	Direction 1			Average
	4	1	2	3	
Maximum flame front distance(cm)	0	0	0	0	0
Critical radiant flux at extinguishment-CHF(kW/m ²)	11.0	11.0	11.0	11.0	11.0
HF-10(kW/m ²)	--	--	--	--	--
HF-20(kW/m ²)	--	--	--	--	--
HF-30(kW/m ²)	--	--	--	--	--
Maximum light attenuation (%)	3.0	2.4	3.7	2.2	2.8
Integrated smoke value (% x min)	3.24	2.92	3.66	2.74	3.11
Transitory flaming(Yes/No)	No	No	No	No	--
Melting(Yes/No)	Yes	Yes	Yes	Yes	--
Blistering(Yes/No)	No	No	No	No	--
Glowing combustion(Yes/No)	No	No	No	No	--
Penetration(Yes/No)	No	No	No	No	--

2. EN ISO 11925-2:2020 Reaction to fire tests- ignitability of building products subjected to direct impingement of flame- part2: single-flame source

2.1 Sample details

Sample size	250mm×90mm
Thickness	About <u>24.0</u> mm



Precondition	Temperature (°C)	Humidity (%)	Duration (h)
	23±2	50±5	48

2.2 Results

Face ignition

Specimen	1	2	3
Whether ignition occurs (Yes/No)	Yes	Yes	Yes
Whether the flame tip reaches 150mm above the flame application point (Yes/No)	No	No	No
The time of the flame tip reaches 150mm above the flame application point.	--	--	--
Whether ignition of the filter paper occurs (Yes/No)	No	No	No

Edge ignition

Specimen	1	2	3
Whether ignition occurs (Yes/No)	Yes	Yes	Yes
Whether the flame tip reaches 150mm above the flame application point (Yes/No)	No	No	No
The time of the flame tip reaches 150mm above the flame application point.	--	--	--
Whether ignition of the filter paper occurs (Yes/No)	No	No	No



EN 13501-1:2018 table 2 - classification

Classification	Test method	Classification criteria
B _{fi}	EN ISO 9239-1 and	Critical flux ≥ 8.0 kW/m ²
	EN ISO 11925-2 Exposure = 15 s	F _s ≤ 150mm within 20s
Additional classification	Smoke	s1 Smoke ≤ 750 %×minutes
		s2 Not s1

Conclusion

Test standard	Record	Conclusion
EN ISO 9239-1	Critical flux: 11.0 kW/m ² Smoke: 3.11 %×minutes	B _{fi} -s1
EN ISO 11925-2	F _s < 150mm within 20s	

Statement: The test results relate to the behaviour of the test specimens of a product under the particular conditions of the test; they are not intended to be the sole criterion for assessing the potential smoke and toxicity hazard of the product in use.

